COAGULATION, FLOCCULATION AND
CLARIFICATION OF DRINKING WATER

By Terry L. Engelhardt, Application Development Manager, Drinking Water

Photo by author

The intent of this paper is to provide cursory information about coagulation, flocculation
and clarification. This knowledge will provide a basis for understanding the needs of the
customer wishing to monitor these processes. There is no attempt to provide an
exhaustive description of various coagulants, coagulant aids, flocculants, mechanical
flocculation techniques, clarification designs or configurations or a comparison of
relative merits of the various designs, troubleshooting or operational theories. Consult
citations in the list of references if more detailed information is desired.
[...]
Cason, Vadim Malkov and Robert Geary. Their assistance is very much appreciated.

January 2014.



47

Appendix — Calculations

Rectangular Clarifier Volume

Volume of a rectangular clarifier is calculated by:
V (ft’) = Length (ft) X Width (ft) X Height (ft) or depth

i

A
v

Figure 49: Rectangular clarifier

1. Calculate the volume, in gallons of a rectangular clarifier 40 ft long, 20 ft wide with a
maximum water depth of 13 ft.

V=LXWXH
V(gal) = 40ft x 20ft x 13ft x 7.48 gal

ft°

V =62,233.60 gallons

January 2014.



48

2. Calculate the volume in gallons of a clarifier 40 ft long and 25 feet wide. The clarifier
has a sloped bottom. Water is 18 feet deep at one end, 15 ft deep at the other.

15

40

18
)
The simplest way to approach this problem is to calculate the volume of the basic

rectangular portion, 40 ft X 25 ft X 15 ft. Then, add the volume added by the sloped,
triangular bottom. The volume of the triangular portion is: 72 (L X W X H).

A
v

Figure 50: Rectangular clarifier with sloped bottom

Where, H is just the 3 feet of additional depth.

Volume of rectangular portion gal
Vi(gal) = 40ft x 25ft x I5ft x 7.48gal
rect. ft’

V (MG) = 112,200 gal

Volume of the triangular portion in MG
VIMG) = 1 x 40ft x 25ft x 3ft x 7.48gal
triangle 2 ft’

V (MG) = 11,220 gal

Total volume of clarifier = 112,400 gal + 11,220 gal
= 123,620 gal.

Circular Clarifier Volume

3. Calculate the volume in gallons of a circular clarifier with a diameter of 60 feet and a
sidewall depth of 12 feet. The clarifier has a conical bottom with center depth of 17
feet.

As with the previous problem with a rectangular clarifier with sloped bottom, the easiest
solution to this problem is to calculate the volume of the cylinder and the volume of the
conical bottom separately, then add the two together.

Volume of a cylinder = %2 mr”H (area of the circle X height or depth)

January 2014.



49

0
Volume of a cone = ¥ nir'H

D =60 ft; r =30 ft

/ \
12 ft
17 ft
51t
Figure 51: Circular clarifier with conical bottom
V(gal) = 1 x @w x (0f)Y x 12ft x 748 gal
cylinder 2 ft’
V(ga) = 1 X @® x 900f* x 12ft X 7.48gal
cylinder 2 ft’

V (gal) cylinder = 40,392 gal.

V(ga) = 1 x @m x (0f)Y x 5ft x 7.48gal
cone 3 ft’

V (gal) cone = 11,220 gal.
Total volume = 40,392 gal + 11,220 gal = 51,612 gal

Detention Time
Detention time, time to fill, and time to empty are all the same calculation

Detention time (DT): DT = _Volume x 1
Flow rate
Or,
DT =  Volume x time
volume

For the rectangular clarifier example above, calculate the detention time in minutes at a
flow rate of 2500 gallons/min.

January 2014.



50

One must be certain the units of measure are the same for the volume and flow rate. That
is, if volume is given in gallons, then the flow rate must be in gallons.

DT min = 123,620 gal x min
2500 gal

DT min = 49 min

4. Calculate the detention time in minutes for the above circular clarifier if the flow rate
is 2 cfs (cubic feet per second)
Make certain the units of measure agree!

DT min = 51,612gal) x 1t X sec X min
A 7.48(ga 2t 60 sec

DT min = 58 min.

A ground-level storage tank with flat bottom, 200 feet in diameter and 38 feet tall with a
maximum water level of 36 feet, is 1/3 full and has an outflow of 4,500 gal/min.
Simultaneously, in flow to the tank is 5,800 gal/min. How long will the tank take to fill
in minutes?

This problem is best visualized if broken into parts. It helps a great deal to make a sketch
and label it.

Flow in = 5,800
gal/min

Flow out = 4,500
gal/min

>

First, calculate the total volume of the tank. If the diameter is 200 ft, then the tank radius
is 100ft.

V(ga) = 1 x =m x (100f)Y x 36ft x 7.48gal
cylinder 2 ft’

Vol. gal = 8,455,392 gallons

But, the problem indicates the tank has only 12 feet of water so,
Vol. currently in the tank

Vol. currently = 8,455,392 gal X 12
in tank, gal 36

Vol. in tank = 2,818,464 gal in tank. That means the tank needs 5,636,928 gallons to
fill. (8,455,392 gal - 2,818,464 gal = 5,636,928 gal)

January 2014.



51

Now, the demand on the tank is 4500 gallons/min while it is filling at a rate of 5,800
gallons. Thus, the NET fill rate is 1,300 gallons/min (5,800 gal/min — 4,500 gal/min =
1,300 gal/min)

Time to fill, 5,636,928 gal X min
min 1,300 gal

Time to fill, min = 4,336 min. Or,

Tim to fill in = 4336 min X 1 hr
hrs 60 min

Time in hours = 72.3 hrs

Surface Overflow Rate (Surface Loading Rate) and Weir Overflow Rate

Surface overflow (loading) rate is calculated by dividing the average daily flow by the
surface area of the clarifier typically with final units of gallons per day per square foot.
The weir overflow (loading) rate is the average daily flow rate divided by the number of
lineal feet of weir with final units of gallons per day per foot.

5. Calculate the surface overflow and weir overflow rates for a basin 40 ft X 25 ft X 12 ft
at a flow of 1000 gallons/min if the weir is 90% of the width of the clarifier.

Surface = 1000gal x 60min x 24hr x 1
Overflow Rate, min hr day 40 ft X 25 ft
Gal/da/ft’

Surface Overflow Rate, Gal/da/ft’ = 1,400 gal/da/ft2

6. Calculate the weir overflow rate. Since the weir length is 90% of the basin width, the
weir length = 25 ft X 0.90 =22.5 ft.

Weir Overflow = 1000gal x 60min x 24hr x 1
Rate, Gal/da/ft* min hr day 22.5

Weir Overflow Rate, Gal/da/ft* = 64,000 gal/day/ft

January 2014.



52

Chemical Feed Calculations

Most chemical feed calculations can be solved with a single, easy to use equation. To
find concentration in mg/1 or ppm (parts per million — one part by weight to a million
parts by weight):
mg/l or ppm = # of chemical
8.34 X MGD

Where: MGD is million gallons per day and 8.34 is the weight of a gallon of water. Thus
the denominator, 8.34 X MGD simply converts the denominator to units of pounds per
day instead of million gallons. Most chemical feed problems are weight to weight
concentration calculations.

Another way to express the calculation is:
mg/lorppm =  # of chemical x 1 gallon of water  x 1 day
day 8.34# MG

Parts per million — ppm, and mg/I often are used interchangeably. They are equivalent
only when working with solutions with the specific gravity (density) of water at 4°C.

For most ordinary purposes when working with water within normal ambient ranges, one
can assume the specific gravity of water at 4°C. (Specific gravity of water is 1 or density
of 1g/lcc. And at 4°C, 1cc of water is equal to 1 ml of water. In English units the
density is 8.34 #/gallon)

If a solution is being used that is not the specific gravity of water, ppm and mg/1 are not
interchangeable.

7. Show that for water at 4°C, 1 ppm and 1 mg/l are equivalent:

Img = Ilmg x lhter x 1w x lee x lg
liter 1 hiter 1,000 st 1 ee lg 1,000 mg
Img = 1 X 1 X 1 X 1 X 1
liter 1 1,000 1 1 1,000
Img = 1 parts = 1ppm
liter 1,000,000 parts

January 2014.



53

8. Calculate the chemical dosage in mg/1 if 2,000 pounds of aluminum sulfate (alum) are
added to 20 million gallons of water per day.

mg/lorppm =  # of chemical x 1 gallon of water x 1 day
day 8.34# MG water

mg/l (ppm) Cl, = 2000#alum x 1 gallon of water x 1 day
day 8.34%# 20 MG water

mg/l (ppm) Cl, = 2000 alum X 1 X 1 day

8.34 20M

mg/l (ppm)Cl, = 11.99partsalum = 11.99 mgalum
1000,000 1

Of course the equation can be modified to calculate the pounds of chemical necessary per
day to achieve a particular concentration:

# chemical = Parts x 834# x MG
day M parts gallon day

9. How many pounds per day of lime, Ca(OH), must be fed to maintain a concentration
of 10 mg/l (ppm) at a flow rate of 4 MGD.

# Ca(OH), = 10 parts X 8.34+# x S5MG
day M parts 1 gallon day
#Ca(OH), = 2 X 8.34+# X 4
day 1 day
#Ca(OH), = 417 #
day day

January 2014.



54

10. How many pounds per day of ferric sulfate (ferric) should be fed to maintain a
concentration of 40 mg/I at a flow of 10 MGD.

# ferric = 40 parts X 8.34# x 10MG
day M parts 1 gallon of water day
# ferric = 40 X 8.34# X 10
day 1 day
# ferric = 3,336 #
day day

Example: A concentration of 0.2 mg/l of a polymer coagulant aid is required for a given
treatment objective. The polymer stock solution is 1%. Calculate the ml/min of the stock
solution the polymer pump must deliver if the water flow rate is 5 MGD.

1% of a million parts is 10,000 parts per million parts or 10,000 mg/l
(if one assumes the solution has the density of water)

ml polymer = 0.2 x 1 x 5MG x 3780ml x 1lday x 1lhr
mg
min 1 10,000 mg day gal 24 hr 60 min
ml polymer = 0.2 x 1 x S5SMG x 3780ml x lday x 1hs
mg
min 1 10,000 me day cal 24 hr 60 min
ml polymer = 262.5 ml
min min

Alkalinity Requirement for Aluminum and Iron Coagulants

For aluminum sulfate, if one assumes the majority of the alkalinity is available as calcium
bicarbonate, then:

AL(SO4); * 14 H,0 + 3Ca(HCO;), = 2A1(OH); + 3CaSOy4 + 6CO, + 14H,0

One Mole of hydrated aluminum sulfate (alum) reacts with 3 moles of calcium hydrogen
carbonate (calcium bicarbonate).

One mole of alum = 621 mg; one mole of calcium bicarbonate = 342 mg; and, one mole
of calcium carbonate (CaCO3) = 100 mg.

Since one typically expresses alkalinity as CaCOs:

One mole Ca(HCO3); as CaCO; = 342 mg Ca(HCOs), x 100 mg CaCOs3
342 mg Ca(HC03)2

January 2014.



One mole Ca(HCOs3), as CaCO3; = 100 mg

So, 621 mg (1 mole) of alum reacts with 300 mg of Ca(HCOs) as CaCO:s.

Thus the alkalinity required is:

55

moles of 3 moles of Ca(HCOs); as 300 m 0.49 moles
alkalinity ~ _ CaCO; _ & ofalkalinity
1 mole of 1 mole of
alum Alz(SO4)3 - 14 HzO 621 mg alum
Similarly:

Ferric Sulfate (1 mole =272 mg):

Fe,SO4 * 9 H,0 + 3Ca(HCO3), 2Fe(OH); +3CaS04 + 6CO; + 9H,0

moles of 3 moles of Ca(HCO3), 300 m 0.53 moles of
alkalinity _ as CaCO; _ g alkalinity
1 mole of Fes(SO4); 562 mg 1 mole of

Ferric Sulfate
And for ferric chloride (1 mole = 325 mg):

2FCC13 + 3C3(HCO3)2 — 2F€(OH)3 + 3C3C12 + 6C02

Ferric Sulfate

moles of 3 moles of Ca(HCO3), 300 m 0.92 moles of
alkalinity _ as CaCOs _ £ _ alkalinity
mole of Ferric 1 mole of Ferric
Sulfate 2 moles FeCly 325 mg chloride

January 2014.



56

References
1. “Accufloc Case Study— Ngaruawahia,” Application Note, Accurate Measurements NZ Ltd.., August, 2009.
2. “How Can You Control Organic Contaminants?”, AWWA Organic Contaminants Control Committee,

b

= 0 0

12.

13.
14.

15.

16.

17.

18.

19.

20.

21.

22.
23.

24,
25.

26.
27.

28.
29.

30.

31.

Opflow, American Waterworks Association, February 2008, pp 20-21.

“Microfloc Adsorption Clarifier® Improves Filter Effluent Turbidity, Filter Run Time and Net Production
at the Huntsville WTP at Dallas, PA,” Application Note, Siemens Water Technologies.

“Package Plant Meets New Surface Water Treatment Rules,” Application Note, Siemens Water
Technologies.

“Understanding the Application of CLAR-I-VATOR® Solids Contact Clarifiers,” Publication 9546-1,
Smith and Loveless, Inc., 2002.

ACCELATOR® Clarifier / Softener, Infilco Degremont Inc., 2009

AQUADAF® Clarifier, Infilco Degremont Inc., 2009

Baker, M. N., The Quest for Pure Water, Vol. 1, 2™ ed., American Water Works Association, 1981.
ClariCone® Clarifiers and FiltraCone™, Chicago Bridge & Iron Company N.V, 2009.

Coagulation and Filtration: Back to the Basics, AWWA Seminar Proceeding, AWWA Annual Conference,
No. 20155, June, 1981.

. Coagulation and Filtration: Pilot to Full Scale, AWWA Seminar Proceeding, AWWA Annual Conference,

No. 20017, June, 1987

Comprehensive Surface Water Treatment Rules Quick Reference Guide: Systems Using Conventional or
Direct Filtration, USEPA, Office of Water (4606), EPA 816-F-04-003 August 2004

Degremont, Water Treatment Handbook, Stephen Austin and Sons, Ltd, 1965

Eastman, John; “Colloid Stability,” Colloid science; principles, methods and applications. Terance
Cosgrove Ed., Blackwell Publishing, 2005

Edney, Daniel, Introduction to the Theory of the Streaming Current Meter, Application Note, Accurate
Measurements NZ Ltd.

Eikebrok , Bjernar, “Water Treatment By Enhanced Coagulation - Operational status and optimization
issues,” SINTEF

Emelko, M, et. al., “A review of Cryptosporidium removal by granular media filtration,” Journal of the
American Waterworks Association, Vol. 97, No. 12, Dec 2005, p 101

Engelhardt, Terry, Calculation of CT Values for Compliance with Drinking Water Regulations, Hach
Company, 2008.

Enhanced Coagulation and Enhanced Precipitative Softening Guidance Manual, United States
Environmental Protection Agency, Office of Water (4607), EPA 815-R-99-012, May, 1999.

Filtration: Meeting New Standards, AWWA Seminar Proceeding, AWWA Annual Conference, No. 20028,
June, 1988.

Fuller, G, “Removal of Pathogenic Bacteria from Drinking Water by Sand Infiltration,” The Medical and
Surgical Reporter, H Synett, Ed., Philadelphia, Oct 28, 1893, p 686.

Hach Company DOC023.54.03230 UVAS sc Sensor USER MANUAL October 2005, Edition 2.

Hart, Vincent, Crowley, Thomas, “Expensive Problem, Inexpensive Solution — Boost Alkalinity with
Carbon Dioxide and Lime.” Opflow, American Waterworks Association, Sept 2009.

HDR Engineering, Inc, Handbook of Public Water Systems, 2™ ed., John Wiley and Sons, 2001.
Hendricks, David, Biological Particle Surrogates for Filtration Performance Evaluation, AWWARF,
Project #181, 2000.

Hooker, Albert H., Chloride of Lime in Sanitation, John Wiley and Sons, NY, 1913.

Hudson, Herbert E., Water Clarification Processes, Practical Design and Evaluation, Van Nostrand
Reinhold, 1981.

Kerri, Kenneth, Water Treatment Plant Operation, Vol. 1, California State University, 1990.

Kramer, Linda and Horger, John; “The Good, The Bad & The Successful Uses of a Streaming Current
Monitor to Optimize Coagulation Dosages,” City of Philadelphia Water Department. 2003

Lowry, Mark V., et. al., Manual of Water Utility Operations, 8" ed., Texas Water Utilities Association,
1988.

Lauer, Wm., et. al., Chemical Feed Field Guide for Treatment Plant Operators, American Waterworks
Association, 2008.

January 2014.



57

32. Miller, Arthur P., Water and Man’s Health, United States Department of State, Agency for International
Development, Washington, DC, 1962.

33. Perisi, M.; NOM and Arsenic Removal from Natural Water by Enhanced Coagulation, European Water
Association, 2006.

34. Pollach, Albert J., et. al., Options for Remote Monitoring and Control of Small Drinking Water Facilities,
Battelle Press, 1999.

35. Powell, Sheppard T., “Sodium Aluminate As An Adjunct To Alum For The Coagulation Of Public Water
Supplies.” American Journal of Public Health (NY). 1927 August; 17(8): 804-809.

36. Ravina, Louis, Everything You Want to Know About Coagulation and Flocculation, Zeta-Meter, Inc., 4t
Ed., 1993.

37. Reaves, Wm J, et.al., Can A Utility Afford To Operate Without On-Line Toc Analyzers Considering The
Requirements Of The D/DBP Rule? On-Line Vs. Grab Samples: What Are The Advantages And
Disadvantages?, City Of Houston Public Works And Engineering , Water Quality Control Group,
Houston, Texas, 2001

38. Sawyer, Clair and McCarty, Perry, Chemistry of Environmental Engineering, 3" ed., McGraw-Hill, 1978.

39. Schlicht, Arthur C., The Mc¢ Clariflow - The Ultimate Upflow Solids Contact Clarifier, Walker Process
Equipment, November 1999.

40. Schreppel, Connie, “Plant Performance Picture Emerges with Instrumentation.” Opflow, American
Waterworks Association, January 2010

41. Sobsey, Mark D., Managing water in the home: accelerated health gains from improved water supply,
World Health Organization, WHO/SDE/WSH/02.07.

42. Solids CONTACT CLARIFIER™ - A "True" Solids Contact Clarifier, WesTech Engineering, Inc, 2009.

43. Sung, Windsor, “Examining the Use of UV-254,” Opflow, American Waterworks Association, February
2008, pp 26-27.

44. SUPERPULSATOR® Clarifier, Infilco Degremont Inc., 2009

45. Synett, H., “Water Filtration and Cholera,” The Medical and Surgical Reporter, H Synett, Ed.,
Philadelphia, Oct 21, 1893, p 643.

46. Taras, Michael J.., The Quest for Pure Water, Vol. 2, 2™ ed., American Water Works Association, 1981.

47. Tchobanoglous, George and Burton, Franklin, Wastewater Engineering, Treatment, Disposal and Reuse, 3™
Edition, Metcalf & Eddy, Irwin McGraw-Hill, 1991.

48. Walker, Geoff , Colloids, http://sst-web.tees.ac.uk/external/U0000504/Notes/colloids/collintro.html.
November 1999

49. Water Quality and Treatment, McGraw-Hill, 3™ edition, 1971.

50. Water Quality and Treatment, McGraw-Hill, 5™ edition, 1999.

51. Wierenga, John and Yavich, Alex, “Computer Model Predicts Coagulation Dosages,” Opflow, American
Waterworks Association, September 2005 pp18-23.

52. Zeta Potential: A Complete Course in 5 Minutes, Zeta-Meter Inc.

FOR TECHNICAL ASSISTANCE, PRICE INFORMATION AND ORDERING
Tel: 800-227-4224 | E-Mail: techhelp@hach.com
To locate the HACH office or distributor serving you, visit: www.hach.com

LIT2141
Hach Company, 2014. All rights reserved.
In the interest of improving and updating its equipment, Hach Company reserves the right to alter specifications to equipment at any time.

Be Right™




